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Pain remains a major problem, but opioids 
are being used less and less

Over 50 million U.S. adults report pain daily or on most days.1

FIGURE 2. Non-opioid management options are safe and effective, and are now used 
more than opioids. Opioid prescribing has declined with better recognition of its risks 
and effective alternatives.1
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FIGURE 1. The toll of pain on patients and society remains high.1,2 

Family life and 
relationships

Physical 
functioning

Sleep Mood

Annual healthcare  
costs related to pain  

top $300 billion.3



3Alosa Health  |  Balanced information for better care

Principles for managing pain 

Establish clear goals of treatment: focus on functional goals. 

Set reasonable expectations: treatment may alleviate but  
not eliminate all pain. It should help get patients back to 
activities they enjoy.

FIGURE 3. Engage patients by combining different ways to improve function and  
alleviate pain.4

Psychological
•	cognitive behavioral therapy
•	mindfulness, meditation

Physical
•	physical and occupational therapy
•	complementary therapies  

(e.g., acupuncture, yoga,  
massage, spinal manipulation)

Interventions
•	 joint or spinal surgery
•	therapeutic injections

As needed for  
additional support

Self-management
•	education about pain
•	healthy activities and diet
•	good sleep hygieneMedications

•	oral and topical

Use a variety of modalities to achieve treatment goals.
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What the evidence shows about managing 
four common chronic pain syndromes
TABLE 1. Strength of the clinical evidence for medication and non-medication options

Risk/benefit: l = favorable; l = potentially favorable; l = unfavorable; ll = no clear benefit; — = insufficient data
*TENS: transcutaneous electrical nerve stimulation

acetaminophen 	 l	 l	 — 	 —
NSAIDs—oral	 l	 l	 — 	 —
NSAIDs—topical	 l	 l	 — 	 —
duloxetine (Cymbalta, generics)	 l	 l	 l	 l
tricyclic antidepressants (TCAs)	 —	 l	 l	 l
pregabalin (Lyrica, Lyrica CR)	 l	 — 	 l	 l
gabapentin (Neurontin, generics) 	 —	 l	 l	 l
topical lidocaine (Lidoderm, generics)	 l 	 —	 l	 —
cannabis/cannabinoids	 —	 —	 l	 l

INTERVENTION Diabetic  
neuropathy FibromyalgiaOsteoarthritis Low back pain

exercise 	 l	 l	 —	 l
physical therapy	 l	 l	 —	 —
tai chi 	 l	 l	 —	 l	

weight loss	 l	 l 	 —	 l
yoga	 l	 l	 —	 l
acupuncture	 l	 l	 —	 l
massage	 l	 l 	 —	 l
TENS*	 l 	 l	 l	 l
cognitive behavioral therapy	 l	 l	 l	 l
mindfulness meditation	 l	 l	 l 	 l
self-management	 l	 l	 — 	 l
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tramadol (Ultram)	 l	 l	 l	 l
buprenorphine (Belbuca, Butrans)	 l	 l	 l 	 —
other opioids	 l	 l	 l 	 l
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Osteoarthritis
Exercise is one of the most effective options for managing OA.5

NSAIDs address the inflammatory component of OA.

FIGURE 4. Selective and non-selective NSAIDs are equally effective.8

celecoxib 200 mg
celecoxib 400 mg*
naproxen 750 mg
naproxen 1000 mg*
ibuprofen 1200 mg
ibuprofen 2400 mg*

Intervention

-1.25 -1.0 -0.75 -0.50 0.50-0.25 0 0.25

Favors active treatment Favors placebo

*Maximum approved daily dose

Walking or 
running

Swimming 
or water 
aerobics

Stretching Weight-bearing 
exercise  

(may be body weight)

Cycling Tai chi or 
yoga

Group classes, individual activities, internet, or app-based training have all been effective 
at improving function and reducing pain in patients with OA.5-7

Tailor activity to the patient’s interests and functional capabilities. Options include:

Joint replacement may be the most effective treatment in severe OA 
and can eliminate or reduce the need for daily drug therapy for pain.

Topical NSAIDs are as effective for osteoarthritis pain and function as 
oral NSAIDs after 1 year of treatment,9 with lower incidence of systemic 
effects like renal or gastrointestinal problems.
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Chronic low back pain
Psychological approaches provide benefit that lasts even after 
the intervention is completed.

FIGURE 5. Cognitive behavioral therapy (CBT) improved back pain disability scores  
vs. control groups during the 3-month intervention and through a 12-month follow-up.10
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CBT, behavioral therapy,  
and mindfulness improve  

low back pain and function  
in the long-term.11

Spinal manipulation can provide pain relief in the short and intermediate 
term but does not benefit function.12

Non-opioid management options are as effective as opioids.

FIGURE 6. In the SPACE randomized controlled trial, function was nearly identical 
between the opioid and non-opioid medication group.13
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Pain intensity scores were better in the non-opioid group than the opioid group  
(41% vs. 54%, respectively; p=0.05).
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Diabetic neuropathy
Pharmacologic management is the mainstay of treatment  
for painful diabetic neuropathy.

Fibromyalgia
Mind and body approaches can help in fibromyalgia.
Engaging in exercise, maintaining a healthy weight, and utilizing psychological  
approaches like CBT were shown to positively impact function and pain.15

Compared to placebo, all of these classes reduced pain:14

•	SNRIs (duloxetine, venlafaxine)

•	gabapentin, pregabalin

•		membrane stabilizers/anticonvulsants  
(e.g., carbamazepine, lamotrigine)

•	TCAs (amitriptyline, nortriptyline)

•	SNRI-opioids (tramadol)—but can cause physiologic  
dependence like other opioids

FIGURE 7. Compared to placebo, duloxetine, pregabalin, milnacipran, and amitriptyline 
are all effective for pain in fibromyalgia.16

Combining pregabalin and duloxetine provided modest additional pain relief compared 
to either alone, although the combination increased drowsiness.17

Many medication options work.16

amitriptyline 
pregabalin 150 mg
pregabalin 300 mg
pregabalin 450 mg
pregabalin 600 mg
duloxetine 60 mg
duloxetine 120 mg
milnacipran 100 mg
milnacipran 200 mg

-0.50 0.25-0.25 0 0.1

Favors active treatment Favors placebo
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In rare circumstances, opioids may be 
needed for chronic pain
When deciding to initiate an opioid, assess the risks and benefits.

reduced pain more  
than placebo in  

short-term studies

BENEFITS

Before starting any opioid medication:18

1.	 Set clear functional goals with the patient. 
	 Explain that the goal is not eliminating all discomfort.

2.	 Establish an anticipated duration of opioid use. 
	� For acute pain or severe pain episodes, use immediate-release medication 

formulations at the lowest possible opioid dose for a specific duration  
of time. Avoid initiating treatment with extended-release.

3.	 �Use a written treatment agreement and plan ahead for how  
toxicology testing may be part of management. 

4.	 ��Review the risks of opioid use, especially if dose escalates. 

5.	 ��If goals are not met, be prepared to taper off opioids and pursue  
other modes of analgesia. 

6.	 ��Continue to optimize non-opioid treatment options, both medication 
and non-medication.

RISKS

overdose

physiological  
dependence

misuse

opioid use disorder

fractures

constipation

low testosterone 

pneumonia

myocardial infarction
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Check your state’s Prescription Drug Monitoring Program.
•	Clarify whether the patient is taking opioids prescribed by other clinicians. 
•	Verify if patients are using benzodiazepines, which place them at increased  

risk of adverse events.

Regularly re-evaluate opioid use.
•	Ask patients about the four A’s: analgesia, activity, adverse events, and aberrant 

behaviors. 
•	Weigh the benefits and risks of toxicology testing to assess for prescribed  

medications as well as other prescribed and non-prescribed controlled substances. 

Managing patients on chronic opioids

Recommend or prescribe naloxone to reduce overdose risk.
Prevent overdose death with naloxone (Narcan and generics). Recommend or co-prescribe  
it for patients taking opioids, especially those with risk factors. See more on page 13.

Use caution when escalating doses above 50 morphine  
milligram equivalents (MME) per day.
Doses above 50 MME/day are met with limited benefit but increasing harm.

Opioid dose calculator available at: bit.ly/dose_calculator

fentanyl patch 
>12.5 mcg/hr 

hydrocodone 
50 mg

oxycodone 
30 mg

hydromorphone 
12 mg

50 morphine milligram equivalents translates to:

Taper opioids when risks outweigh the benefit.
•	Discuss the risks and benefits of opioid therapy at every visit.
•	Enlist the patient in goal-setting and develop a collaborative plan to lower the opioid 

dose, if needed.
•	Reduce the dose until benefit outweighs the risks of opioids, discontinuing if feasible.
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If opioids are necessary, use one with  
a better safety profile

Tramadol
•	Fewer opioid side effects (like respiratory depression) at maximum daily dose,  

but still has overdose and misuse potential21,22

•	May be combined with SSRI and SNRI medications at recommended doses,  
but be aware of drug interactions that increase the risk of serotonin syndrome23-25

Avoid combining any opioid with a respiratory depressant, 
such as a benzodiazepine.

Talking about the pros and cons of cannabinoids with patients:

•	Evidence suggests benefit in some chronic pain conditions, especially neuropathies.26

•	The most effective dose, frequency, route, and optimum THC/CBD ratio for benefit  
are not well known.27

•	Side effects are not well understood—can include neuropsychiatric and cognitive changes.

•	Non-inhaled cannabinoid administration is best to minimize harm.

•	A trusted or regulated source is preferred. Products at gas stations, vape shops,  
or convenience stores are not subject to regulation or quality control.28

•	If traveling, be aware of legislation or restrictions on use in each state.

Weighing cannabinoids vs. opioids for chronic pain

Buprenorphine
•	Partial agonist with the favorable property of a ceiling effect  

for respiratory depression, but no ceiling effect for pain
	— pain relief similar to other opioids19,20

	— can be used to treat pain in patients with and without 
opioid use disorder (OUD)

•	Products FDA-approved for pain:
	— available as buccal (Belbuca) and transdermal product (Butrans)
	— dosed in micrograms
	— sublingual formulations can be used, but are not FDA-approved for chronic pain

•	Cost may be a barrier to receiving buprenorphine medications
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Taper opioids when risks outweigh benefits 
These decisions should be individualized and patient-centered.18,29

Abrupt discontinuation of long-term opioids can cause 
withdrawal symptoms and result in patient harm. 

Go slow.
•	Patients who have been taking opioids for a long time may require slower 

reduction. A 5-10% taper every month may be reasonable.

•	Remind patients that returning to a higher dose increases their risk of overdose.

Personalize the plan and reassure patients you’re still  
committed to addressing their pain.
•	Add non-opioid, evidence-based treatment alternatives.

•	Adjust the taper based on the patient’s response.

Consult with experts as needed.
•	Discuss concerns with specialists when required.

Address mental health needs.
•	Engage psychosocial supports when possible to assist with tapering.

•	Monitor for and manage emerging signs of anxiety and depression.

Encourage patients throughout the process.
•	While pain may increase in the short term, patients who can reduce doses  

of opioids will have better function in the long term.

•	Tell patients, “I’ll stick by you through this.”
	— Alleviate concern that reducing or stopping opioids is denying treatment.
	— Add in new modes to manage pain if needed as opioid dose decreases.
	— Provide support and manage pain along with other chronic conditions.
	— Treat any opioid withdrawal symptoms that emerge.

SLOW
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Tips for prescribing for older adults.
•	Start low, titrate slowly.
•		Monitor for common side effects.
•		Adjust treatment if renal dysfunction or hepatic impairment.
•		Reduce polypharmacy by incorporating non-medication approaches. 

5

Manage acute pain with non-opioids first

Optimize treatment options with the best safety profile.
•	In acute low back pain, an NSAID alone is as effective as adding an opioid or  

cyclobenzaprine to an NSAID regimen at one week.31

•	Combine non-opioid options before thinking about opioids. A combination of ibuprofen 
and acetaminophen is as effective at reducing many kinds of pain as opioids.32

Reassure patients about their prognosis.
When appropriate, remind them pain may improve on its own, with or without intervention.30

Use a multi-modal approach.

Reduce risk if an opioid is prescribed.
•	Prescribe a short course: Use lowest dose and smallest quantities (e.g., 3 days).33

•		Avoid co-prescribing with benzodiazepines.
•		Use immediate-release opioids.
•		Continue to optimize non-opioid treatments.

GOALS
•	improve function
•	reduce suffering
•	minimize treatment- 

related risks

NSAIDs

Acetaminophen

MULTI-MODAL 
ANALGESIA

CAUTION: opioid use > 30 days is likely to become long-term.1830 
days

Opioids (if required)

Non-drug approaches

4

3

2

1
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Reduce opioid overdose risk for patients 
and household members

Prescribe naloxone.
Prevent overdose death with naloxone. It is available as a nasal spray  
(e.g., Narcan, generics 4 mg, Kloxxado 8 mg) or injection (Zimhi 5 mg). 

Naloxone should be recommended for all at-risk patients taking opioids, 
including the following:18,34

•	opioid dose > 50 MME per day

•	renal or hepatic dysfunction

•	co-prescribed benzodiazepines or other sedatives

•	tobacco use, COPD, asthma, or sleep apnea

•	history of substance use disorder or overdose

•	loss of tolerance from recent abstinence (as from recent dose reduction  
or during incarceration)

Discuss safe storage.
•	Remind patients to keep opioids out of reach of others.

•	Use secure storage locations when possible, such as a lockbox.

Encourage disposal of unused opioids.
Reducing opioids in the community reduces the risk of misuse and overdose. 
Options for disposing of left-over medications include:

•	safe medication disposal boxes

•	take back events

•	activated charcoal bag

While the FDA recommends flushing opioids, the Environmental Protection 
Agency does not encourage this due to concerns about the water supply. 
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Key points

•	Work with the patient to formulate a pain management plan that includes 
clear functional goals and realistic expectations. 

•	Select evidence-based treatments (non-drug and/or non-opioid)  
based upon the underlying diagnosis. 

	— Begin with evidence-based, non-drug options, such as cognitive behavioral 
therapy, exercise, massage, acupuncture, or tai chi, as appropriate.

	— Maximize non-opioid drug options, such as acetaminophen, NSAIDs,  
SNRIs, or gabapentinoids. 

	— Use opioids only when expected benefits outweigh the risks.

•	For patients taking opioids chronically, discuss the risks at each visit.  
Carefully monitor opioid use, related adverse events (mental status changes, 
constipation, sexual dysfunction), and evidence of dependence or misuse. 

•	Use caution when escalating the dose above 50 mg MME per day,  
which increases the risk of overdose or death. 

•	Taper opioids whenever risks outweigh the benefits.

•	Recommend naloxone for all patients or household members with risk  
factors for overdose. 

Visit AlosaHealth.org/Opioids
for links to a comprehensive evidence document and other resources.
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